

**TEST RESULTS**

<b>Material</b>	<b>ADHESIVE</b>	<b>F(KN/mm)</b>
<b>SBS</b>	<b>SB</b>	<b>8,7</b>
	<b>WB</b>	<b>9,1</b>
<b>SBS light</b>	<b>SB</b>	<b>7,2</b>
	<b>WB</b>	<b>9,9</b>
<b>SBR</b>	<b>SB</b>	<b>6,9</b>
	<b>WB</b>	<b>9,3</b>
<b>TPU</b>	<b>SB</b>	<b>6,9</b>
	<b>WB</b>	<b>9,3</b>
<b>LATEX</b>	<b>SB</b>	<b>12</b>
	<b>WB</b>	<b>14</b>
<b>PVC</b>	<b>SB</b>	<b>13</b>
	<b>WB</b>	<b>10</b>
<b>NBR</b>	<b>SB</b>	<b>11</b>
	<b>WB</b>	<b>7,5</b>
<b>EPDM</b>	<b>SB</b>	<b>12</b>
	<b>WB</b>	<b>11</b>
<b>NYLON/ PEBAX</b>	<b>SB</b>	<b>10</b>
	<b>WB</b>	<b>7,9</b>
<b>NYLON FABRIC/ POLYESTER FABRIC</b>	<b>SB</b>	<b>10</b>
	<b>WB</b>	<b>7,9</b>
<b>EVA/PYLON</b>	<b>SB</b>	<b>4,4</b>
	<b>WB</b>	<b>4,1</b>
<b>ENGAGE</b>	<b>SB</b>	<b>8,2</b>
	<b>WB</b>	<b>8,7</b>